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Method

Strain Relief test

A pull force of 80 N shall be applied for 1 minute to the flexible cord In a direction perpendicular to the

plane of the entrance into the gland.
Power cord specifications: HO5VV-F, 3X0. 75mm”

Result:
The movement of the flexible cord was 0 mm, and There was no breaking of the conductor .

Environmental Conditions: Temperature: 25°C, Humidity; 55%RH
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Fig.1 Sample over view

Fig.2 Sample Internal view
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This report is considered invalidated without the Special Seal for Inspection of the PALTEK, This
report shall not be altered, increased or deleted. The results shown in this test report refer only to the
sample(s) tested. Without written approval of PALTEK, this test report shall not be copied except in full and
published as advertisement.
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